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Report No: R1811A0536-R3

(16QAM) | 20175/1732.5 | Horizontal 6#0 7 26.63 30 pass
20300/1745 Horizontal 6#0 15 25.75 30 pass
LTE Band 12
::;ﬂ F"::ﬂ:i’)'cy Polarization | RB | Index ('::::) (:';:) Conclusion

23017/699.7 Horizontal 1#0 0 25.51 34.7 pass

(1 Q4|l\/|3|12) 23095/707.5 Horizontal 1#2 0 26.10 34.7 pass
23173/715.3 Horizontal 1#5 0 26.92 34.7 pass

23025/700.5 Horizontal 1#0 0 25.50 34.7 pass

(g,\;;z() 23095/707.5 Horizontal 1#5 0 26.79 34.7 pass
23165/714.5 Horizontal 1#5 1 27.79 34.7 pass

23035/701.5 Horizontal 1#0 0 25.36 34.7 pass

(g’gg;) 23095/707.5 Horizontal 1#5 1 26.32 34.7 pass
23155/713.5 Horizontal 1#5 3 27.30 34.7 pass

23060/704 Horizontal 4#0 0 24.70 34.7 pass

(QQASH;) 23095/707.5 Horizontal 4#2 3 25.44 34.7 pass
23130/711 Horizontal 4#2 7 25.97 34.7 pass

23017/699.7 Horizontal 1#0 0 25.18 34.7 pass

(1 64QM :I\;) 23095/707.5 Horizontal 1#2 0 25.80 34.7 pass
23173/715.3 Horizontal 1#5 0 27.60 34.7 pass

23025/700.5 Horizontal 1#0 0 25.17 34.7 pass

(12'2':;/') 23095/707.5 Horizontal 1#5 0 26.45 34.7 pass
23165/714.5 Horizontal 1#5 1 27.47 34.7 pass

23035/701.5 Horizontal 1#0 0 25.07 34.7 pass

( 12’22;) 23095/707.5 Horizontal 1#5 1 26.00 34.7 pass
23155/713.5 Horizontal 1#5 3 26.98 34.7 pass

23060/704 Horizontal 4#0 0 24.40 34.7 pass

(1123:;) 23095/707.5 Horizontal 4#2 3 25.10 34.7 pass
23130/711 Horizontal 4#2 7 25.66 34.7 pass
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FCC RF Test Report

Report No: R1811A0536-R3

LTE Band 13
EIRP Limi
B.and Frequency Polarization | RB Index R imit Conclusion
width (MHz) (dBm) (dBm)
M 23205/779.5 Horizontal 1#0 0 27.00 34.7 pass
(QPS}Z() 23230/782 Horizontal 1#5 1 26.97 34.7 pass
23255/784.5 Horizontal 1#5 3 27.00 34.7 pass
10dre 23230/782 Horizontal 4#2 3 26.86 34.7 pass
(QPSK)
EWAL 23035/701.5 Horizontal 1#0 0 26.99 34.7 pass
(16 QAi/I) 23095/707.5 Horizontal 1#5 1 26.96 34.7 pass
23155/713.5 Horizontal 1#5 3 2717 34.7 pass
10MHz
23230/782 Horizontal 4#2 3 26.55 34.7 ass
(16QAM) P

Note: 1. EIRP= E.R.P+2.15
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5.3 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4/12/13 .

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Test Result

. : Channel/ Bandwidth(MHz)
Mode Bandwidth | Modulation FrEe RG] RB | Index 99% Power 26dBe
1 4AMHz QPSK 20175/1732.5 6#0 0 1.1180 1.345
16QAM 20175/1732.5 6#0 0 0.93883 1.215
3MHz QPSK 20175/1732.5 6#0 0 1.15040 1.655
16QAM 20175/1732.5 6#0 0 0.98073 1.337
QPSK 20175/1732.5 6#0 0 1.13010 1.472
Sl 16QAM 20175/1732.5 6#0 0 1.0162 1.496
Bandd QPSK 20175/1732.5 6#0 0 1.1840 1.796
QNI 16QAM 20175/1732.5 6#0 0 1.0660 1.795
QPSK 20175/1732.5 6#0 0 1.1955 1.894
19MHz 16QAM 20175/1732.5 6#0 0 1.0578 1.889
20MHz QPSK 20175/1732.5 6#0 0 1.2079 1.782
16QAM 20175/1732.5 6#0 0 1.1125 1.862
Mode | Bandwidth | Modulation | _ CnamneV RB | Index —oandwidth(MHz)
Frequency(MHz) 99% Power -26dBc
QPSK 23095/707.5 6#0 0 1.1082 1.332
1.4MHz 16QAM 23095/707.5 6#0 0 0.93878 1.195
QPSK 23095/707.5 6#0 0 1.1525 1.66
Band12 elilkiz 16QAM 23095/707.5 6#0 0 0.98517 1.343
5MHz QPSK 23095/707.5 6#0 0 1.1445 1.506
16QAM 23095/707.5 6#0 0 0.97604 1.423
10MHz QPSK 23095/707.5 6#0 0 1.2051 1.738
16QAM 23095/707.5 6#0 0 1.0835 1.731
Mode | Bandwidth | Modulation | _ " 2nne RB | Index | 2andwidih(Mriz)
Frequency(MHz) 99% Power -26dBc
5MHz QPSK 23230/782 6#0 0 1.149 1.481
Band13 16QAM 23230/782 6#0 0 0.97695 1.356
10MHz QPSK 23230/782 6#0 0 1.1775 1.721
16QAM 23230/782 6#0 0 1.0331 1.537
TA Technology (Shanghai) Co., Ltd. TA-MB-04-003R Page 20 of 96
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Report No: R1811A0536-R3

LTE Band 4 QPSK 1.4MHz CH-Middle

Agtlenit Spectrim Ansbyzer - Occuphed BW

Radio $te: Nene

Center Freq 1.732500000 GHz CanterFreq 17328500000 GHz
T Trig: Free Run AvglHold> 18090
¥ Gainclow * Shiten:d0 48 Radio Device: BTS

iCenter 1.733 GHz
Res BW 51 kHz FVBW 160 kHz

Occupled Bandwidth Total Power 28.6 dBm
1.1180 MHz

Transmit Freq Eror 5,287 kHz OBW Power 89.00 %
x dB Bandwidth 1.345 MHz x dB -26.00 dB

LTE Band 4 16QAM 1.4MHz CH-Middle

Aot Spwccrum Anatyses - O

Centor Freq 1.732500000 GHz Conter Fraq 1732

TI2600000 GHz
Trig: Free Run AvgiHold> 30010

" Gumilow  BAtten: 40 4B

Ref 30.00 dBm _

ICenter 1.733 GHz
PRes BW 51 kHz SVBW 160 kHz

Occupied Bandwidth Total Power
938.83 kHz

Transmit Freq Error <91.688 kHz OBW Power
x dB Bandwidth 1.215 MHz x dB

Radio $t4 Nene

Radia Device: 675

Span 1.4 MHz]
Sweep 1ms;

28.4 dBm

99.00 %
26.00 dB

Canterfreq: 173 Gz
o Trig: Free Run AvgiHold> 10090
S GaincLow © #Atten:40 48 Radio Device: BTS

Center 1.733 GHz

es BW 51 kNz FVBW 160 kHz Sweep 1.133 ms)

Occuplied Bandwidth Total Power 29.3 dBm
1.1504 MHz

Transmit Freq Eror -620.84 kHz OBW Power 99.00 %

x dB Bandwidth 1.655 MHz xdB -26.00 dB

Conter Fraq 1732600000 GHz
Trig Froe Run AvgiHold> 1010

5 Guimlow | BAtten: 40 4B

iICenter 1.733 GHz
PRes BW 51 kHz SVEW 160 kHz

Occupled Bandwidth Total Power
980.73 kHz

Transmit Freq Error 713.38 kHz OBW Power

x dB Bandwidth 1.337 MHz x dB

Radio Device: 5TS

Span I MHz}
Sweep 1.133 ms]

20.2 dBm

99.00 %
-26.00 dB

Mz Radio St Nene
AvgiHold:> 19090
Radio Device: BTS

ICenter 1.733 GHz Span 5 MH;
Res BW 51 kHz FVBW 160 kHz Sweep 1.867 ms]

Occupled Bandwidth Total Power 30.2 dBm
1.1301 MHz

Transmit Freq Eror -1.7065 MHz OBW Power 99.00 %
x dB Bandwidth 1.472 MHz xdB -26.00 dB

Conter Freq: 1732600000 Griz
Trig: Fi AvglHold> 9010

"5 Gumlow  #Atten: 40 4B

ICenter 1.733 GHz
PRes BW 51 kHz SVEW 160 kHz

Occupied Bandwildth Total Power
1.0162 MHz

Transmit Freq Error -1.7869 MHz OBW Power

x dB Bandwidth 1.496 MHz x dB

Radio Device: TS

Span § MHz}
Sweep 1.867 ms}

29.1 dBm

99.00 %
-26.00 dB
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Report No: R1811A0536-R3

LTE Band 4 QPSK 10MHz CH-Middle

Aglent Spectrun Anslyzee - Occupied BW

Ghz
‘AvgiHold> 10110

___Ref 30.00 d8m

iCenter 1.733 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth
1.1840 MHz

-3.7887 MHz OBW Power
1.796 MHz x dB

Total Power

Transmit Freq Emor
x dB Bandwidth

Radie St Mot

Radie Device: BTS

Span 10 MHz}
Sweep 3.667 ms|

30.3 dBm

£9.00 %
-26.00 dB

Clear Write
P—
Average

I ———
Max Hold!

Aglent Spexirum Anabyrer - Cccupled TW

Center Freq 1.732500000 GHz

5 G Lo

___Ref 30.00 dBm

ICenter 1.733 GHz

es BW 51 kHz SVBW 160 kHz

Occupled Bandwidth
1.0660 MHz
-3.8728 MHz
1.795 MHz x dB

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power

LTE Band 4 16QAM 10MHz CH-Middle

Device: 875

Span 10 MHZ,
Sweep 3.667 ms)

30.3 dBm

99.00 %
-26.00 dB

ICenter 1.733 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth
1.1955 MHz
-6.0359 MHz
1.894 MHz

Total Power

Transmit Freq Emor

x dB Bandwidth

OBW Power
x dB

4237 M s o1
Ragie Std None

Radle Device: 875

Span 15 MHz}
Sweep 5.533 ms|

31.3 dBm

99.00 %
-26.00 dB

ICenter 1.733 GHz

es BW 51 kHz SVBW 160 kHz

Occupled Bandwildth
1.0578 MHz
-6.1219 MHz
1.889 MHz x dB

Transmit Freq Error

x dB Bandwidth

1732800000 Gz
n AvglHold> 0110

Total Power

OBW Power

Span 14 MHZ,
Sweep 5.513 ms)

31.3 dBm

99.00 %
«26.00 dB

o Tng
o Gainlow — BAmten:40 48

enter 1.733 GHz
R SVBW 160 kHz

Occupled Bandwidth
1.2079 MHz
-8.0790 MHz OBW Power
1.782 MHz x d8

Total Power

Transmit Freq Emor
x dB Bandwidth

Radie Ste: None

Radle Device: BTS

31.4 dBm

99.00 %
-26.00 d8

g 1732600000
Run

iICenter 1.733 GHz

es BW 51 kHz SVBW 160 kHz

Occupied Bandwldth Total Power
1.1125 MHz

-8.1684 MHz OBW Power
1.862 MHz xdB

Transmit Freq Error

x dB Bandwidth

Gz
AvgiHeld> 10/10

Radio $td Nomw

Radie Device: 875

Span 20 MHz,
Sweep 7.333 ms|

31.5dBm

99.00 %
26.00 dB
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Report No: R1811A0536-R3

LTE Band 12 QPSK 1.4MHz CH-Middle

Aglent Spectruen Anslyzee - Occupied BW

Ref 30.00 dBm

iCenter 707.5 MHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power

1.1082 MHz

Radie Ste:
Radie Device: BTS

Span 1.4 MKz
Sweep 1ms,

29.2 dBm

LTE Band 12 16QAM 1.4MHz CH-Middle

Aglent Spexirum Anabyrer - Cccupled TW

Center Freq 707.500000 MHz

5 G Lo

Ref 30,00 dBm_

Center 707.5 MHz
#Res BW 51 kHz

Occupled Bandwidth

AvgiHold> 10010
Device: TS

Span 1.4 MHz|

SVBW 160 kHz Sweep 1ms

Total Power 20.3 dBm

938.78 kHz

Transmit Freq Emor
x dB Bandwidth

-7.860 kHz OBW Power £9.00 %
1.332 MHz x dB -26.00 dB

Transmit Freq Error <91.190 kHz OBW Power 99.00 %
x dB Bandwidth 1.195 MHz x dB -26.00 dB

7543 M A i
2 Radie Ste: None Radio $td: Neme
AvgliHold> 1010 -
Radle Device: 875 Device: TS

ICenter 707.5 MHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1525 MHz
-618.47 kHz OBW Power

1.660 MHz x dB

Transmit Freq Emor

x dB Bandwidth

Span 3 MHZ]
Sweep 1.133ms)

30.2 dBm

99.00 %
-26.00 dB

iCenter 707.5 MHz
#Res BW 51 kHz

Occupled Bandwidth

985.17 kHz
-715.81 kHz
x dB Bandwidth 1.343 MHz

Transmit Freq Error

Span I MHz}

SVBW 160 kHz Sweep 1.123 ms|

Total Power 30.0 dBm

OBW Power 99.00 %
x dB «26.00 dB

enter 707.5 MHz
R SVBW 160 kHz

Occupled Bandwidth Total Power
1.1445 MHz
-1.7123 MHz OBW Power

1.506 MHz x dB

Transmit Freq Emor
x dB Bandwidth

Radle Ste: None

Radle Device: BTS

Span 5 MHz]
Sweep 1.867 ms|

30.9 dBm

99.00 %
-26.00 d8

iICenter 707.5 MHz
PRes BW 51 kHz

Occupied Bandwldth

976.04 kHz
-1.7922 MHz
x dB Bandwidth 1.423 MHz

Transmit Freq Error

76T 500000 Mrtz Radio $td Nome

n AvgiHold> 10110
Radio Device: 815

Span § MHz

SVEBW 160 kMz Sweep 1.8¢7 ms)

Total Power 30.0 dBm

OBW Power 99.00 %
x dB 26.00 dB
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Report No: R1811A0536-R3

Aglent Spectruen Anslyzee - Occupied BW

ICenter 707.5 MHz
PRes BW 51 kHz

Occupled Bandwidth

Transmit Freq Emor
x dB Bandwidth

L Radio Std None
‘AvgiHold> 10110
Radie Device: BTS

Span 10 MHz}
#VBW 160 kHz Sweep 3.667 ms)

Total Power 31.2dBm

1.2051 MHz

-3.7852 MHz
1.738 MHz

OBW Power
xdB

£9.00 %
-26.00 dB

LTE Band 12 QPSK 10MHz CH-Middle

Clear Write
P—
Average

I ———
Max Hold!

Aglent Spexirum Anabyrer - Cccupled TW

Center Freq 707.500000 MHz

___Ref 30,00 dBm

SVBW 160 kHz

Occupled Bandwidth
1.0835 MHz
-3.8640 MHz
1.731 MHz

Transmit Freq Error

x dB Bandwidth x dB

Total Power

OBW Power

LTE Band 12 16QAM 10MHz CH-Middle

Rad:

AvgiHold> 10010

Radio Device: §TS

Span 10 MHZ,
Sweep 3.667 ms)

31.1 dBm

99.00 %
-26.00 dB

(Center 782 MHz
PRes BW 51 kHz

Occupled Bandwidth

Transmit Freq Emor

x dB Bandwidth

Ragis Std None

Freq: 752000000 MHz
AvgliHold> 1010

Radle Device: 875

Span 5 MHz}
#VBW 160 kHz Sweep 1.867 ms!

Total Power 31.1 dBm

1.1490 MHz

«1.7122 MHz
1.481 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Center 782 MHz
3R SVEW 160 kHz

Occupled Bandwidth
976.95 kHz
-1.7631 MHz
1.356 MHz

Transmit Freq Error

x dB Bandwidth x dB

742000000 Mz
n AvgiHold> 0110

Total Power

OBW Power

Span § MHz}
Sweep 1.867 ms}

30.3 dBm

99.00 %
«26.00 dB

Occupled Bandwidth

Transmit Freq Emor -
x dB Bandwidth

Radle Ste: None

Radle Device: BTS

SVBW 160 kHz

Total Power 31.3 dBm

1.1775 MHz

3.7795 MHz
1.721 MHz

OBW Power
x dB

99.00 %
-26.00 d8

iICenter 782 MHz

es BW 51 kHz SVBW 160 kHz

Occupied Bandwildth Total Power
1.0331 MHz
-3.8488 MHz

1.537 MHz

Transmit Freq Error

x dB Bandwidth

OBW Power
xdB

Radio $td Neme

Radie Device: 875

Span 10 MKz,
Sweep 3.667 ms|

31.1dBm

99.00 %
26.00 dB
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5.4 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 v02r02 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4/12/13 on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup
EUT Splitter spectrum
Analyzer
Base station Simulatar
TA Technology (Shanghai) Co., Ltd. TA-MB-04-003R Page 25 of 96
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~_ FCC RF Test Report Report No: R1811A0536-R3
Limits

Rule Part 27.53(h)/ specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 logo (P) dB”

Part 27.53(g) specifies that “ For operations in the 600 MHz band and the 698-746 MHz band, the
power of any emission outside a licensee's frequency block shall be attenuated below the transmitter
power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10 log10 (P)
dB.”

Part 27.53(m) (4)/ specifies that “for BRS and EBS stations. For mobile digital stations, the
attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel
edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual
emission bandwidth as defined in paragraph (m)(4) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and
55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

Example:

The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

= [30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.
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Report No: R1811A0536-R3

Test Result

All the test traces in the plots shows the test results clearly.

LTE Band 4 QPSK 1.4MHz CH-Low, 1 RB

Aglent Spectrum Anslyzer - Swept SA

Marker 1 1.710000000000 GHz Avg Type: RMS
WO Wide g |7 Free Run AvglHold> 1000100
W Gaintow * Alten: 0 48

Ref 23.00 dBm

Span 10,00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.710000 GHz

#Res BW 51 kHz SVBW 160 kHz*

LTE Band 4 QPSK 1.4MHz CH-High, 1 RB

Agilent Spectrim Anabyzer - Swept S

Marker 1 1.755000000000 GHz Av Type: RMS
T v o Trg Free Run AviiHold:> 1000100
IF Gain L ow Atzen: 40 48

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

SVEBW 160 kHz*

Aglert Spestrum Analyzer - Swept SA

7 Avg Type: RMS
Marker 1 1.710000000000 » T Mooty A::lmv.:-_ o

1FGaindow ~__ Atten: 10 48

Ref 23.00 dBm

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.710000 GHz

#Res BW 51 kHz SVBW 160 kHz*

LTE Band 4 QPSK 1.4MHz CH-High, 100%RB

Agtlent Spexrim Anabyrer Swept SA

Avg Type: RMS
Marker 1 1.755000000000 'm“ W eeerin A::M.I":- o B
15 Gain L ow Atten: 40 48

Ref 23.00 dBm

Trace Average

Center 1755000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.73 ms (1001 pts),

LTE Band 4 QPSK 3MHz CH-Low, 1 RB

Agtlent Spestrm Analyzee - et 34

Marker 1 1.710000000000 GHz Avg Type: RMS
T Trig Free Run AvglHold> 100100

e o
¥ Gain L aw Atten: 10 48

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

SVBW 160 kHz*

Marker 1 1.755000000000 GHz Avg Type: RMS
T vite o Trig Free Run AvgiHold:> 5004100
IF Gabo L owr Atten: 40 48

Ref 23.00 dBm

Center 1755000 GHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.73ms (1001 pts),

SVEBW 160 kHz*
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~__ FCC RF Test Report Report No: R1811A0536-R3

LTE Band 4 QPSK 3MHz CH-Low, 100%RB LTE Band 4 QPSK 3MHz CH-High, 100%RB

Aghlert Spextrm Analyzer  Swept SA Aot Speccrum Anatyser  Swept SA

Marker 1 1.710000000000 GHz Avg Type: RMS
" Trig Free Run AvgiHold> 1001100

Marker 1 1.755000000000 GHz Avg Type: RMS
Lo TG Wide
¥ Gain L ow Atten: 10 68

W Trig: Free Run AvgiHold:> 600100
IF Gk o Atzen: 40 48

Ref 23.00 dBm Ref 23.00 dBm

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz SVBW 160 kKz* Sweep 4.73 ms (1001 pts)

Center 1,755000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-Low, 1 RB

Agtiert spwstin Analyive  Swrpd 34

Center Freq 1.710000000 GHz Avg Type: RMS
Trig: Free Run AvgiHold> 1001100

Atten 10 48

Avg Type: RMS
Marker 1 1.755000000000 ’ —— A::M-I"l'- i

e
1§ Gain L ow Atten: 40 4B

Ref 23.00 dBm Ref 23.00 dBm

Center 1.710000 GHz Span 10,00 MHz
#Res BW 51 kHz SVBW 160 kiz* Sweep 4.73 ms (1001 pts)

Center 1.755000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-High, 10

Agilent Specirim Asalyser  Swept S

0%RB

Agtlent Spectruem Analyzer - gt SA

Center Froq 1.710000000 GHz Avg Type: RMS
o o Trig: Free Run AvgiHold> 100100
e Atten: 10 68

Marker 1 1.755000000000 GHz Avg Type: RMS
e vnse o Trig Free Run AvgiHold> 500100
1FGaindow *__ Atten: 40 48

Ref 23.00 dBm Ref 23.00 dBm

Center 1.710000 GHz Span 10.00 MHz |
#Res BW 51 kHz SVBW 160 kKz* Sweep 4.73 ms (1001 pts)

Center 1755000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73 ms (1001 pts),
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~__ FCC RF Test Report

LTE Band 4 QPSK 10MHz CH-Low, 1 RB

Agtient Spextrsan Analyzer eyt 54

Center Freg 1.710000000 GHz
PO

Trig Free Run
Atten: 10 68

¥ Gain L ow =

Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 51 kHz SVBW 160 kHz*

Avg Type: RMS
AvgiHold> 100100

Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

Report No: R1811A0536-R3

LTE Band 4 QPSK 10MHz CH-High, 1 RB

Agflont Speccrum Asatyzer - Swept SA

Marker 1 1.755000000000 GHz
Ve Wike

Trig Free Run
Atmen: 40 48

I Gain i ow

Ref 23.00 dBm

Center 1755000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RMS
AvgiHold> 5000100

Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

LTE Band 4 QPSK 10MHz CH-Low, 100%RB

Agtiert spwstin Analyive  Swrpd 34

Center Freq 1.710000000 GHz
Trig: Free Run
Atten: 10 68

Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 51 kHz SVBW 160 kHz*

Avg Type: RMS
AvgiHold> 1001100

Span 10,00 MHz
Sweep 4.73 ms (1001 pts)

Marker 1 1.755000000000 GHz
S Trig Free Run
Atten: 40 488

Wik
1 Gaind rw

Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RMS
AvgiHold> 5004100

Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

Agtlent Spectruem Analyzer - gt SA

Center Froq 1.710000000 GHz
P

o Trig: Free Run
e Atten: 10 68

Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 51 kHz SVBW 160 kKz*

Avg Type: RMS
AvgiHold> 100100

Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Agilent Specirim Asalyser  Swept S

Marker 1 1.755000000000 GHz
Vs Trig Free Run
Atten: 40 48

e -
1 Gaind ow

Ref 23.00 dBm

Center 1755000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RMS
AvgiHold> 500100

Span 10.00 MHz
Sweep 4.73 ms (1001 pts)
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